B RIS AR |
XIAMEN MODERN DELTA LTD. IVORY

Mot : B IR R LR S B RE61-698 ( 361012) =580
IIE : 0592-5054602 5062243 {£E : 0592-5054603 LIEIBTONFGRR

Http://www. ivorybaby.com E-mail : service@ivorybaby.com

i BB &

KTFEEF—HRDE PPSU IHHREENIE VOC (ERMYRESE) #HiRhREREEHRR
SR AMBITNER, ZHURERELE,

T GB 4806.2-2015 ERIFAFIER MR VOC IXIEHRS |FBEHR GB 28482-2012 (224h) L%
TSR EER), MXDIRERIERNEERE EN1400-2002 () LEERIFEEIR 5240) L) 18
FIERY, EN1400-2002 Hp—MER "ERMUMREE VOC" HEKY: SEREBT 0.5% 1ZIEFHY
WHZEPEMATIZ "84 10g HmER 2cm2lIEER" . 2013 FEEEERT EN1400-2002 #1777
181T, AnsttE EN1400-2013 FE%5REE | B (HeNEEZRIBERINE P R IANE R 4R VOC £
tapfEERIEE (BS EN 1400:2013+A1:2014, PSO WA P70 ), EREEEIBZEMCNES, Mk

FIiENEBE ISk — A AR, TR 2cm B R AOLER, FHAEIGIFIZERIEN 0.3%MIS A
£, EHERNTERE 0.8% U TRASRMUNEETE (BREATIEEL) L RinEnRE SRR
EES:S)R

REFKBRINBEES IR (0.69%) BB HE, (EERFSEENRHNE (EN 1400:2013),

“RNEEEGRREESE, BRYIMREEEARRENRETR VOC BRMEIERERSERR

i, EHEBEEROER.

BfF: (1) BS EN 1400:2013+A1:2014, P50 Za#0 P70 TRXIEERINME VOC A5

(2) SRENRE

(3) VOC #iRes




BS EN 1400:2013+A1:2014
EN 1400:2013+A1:2014 (E)

This oven shall have a mechanical air circulation system to provide an average air change of as near to 50
changes per hour as possible.

10.8.2.1.3 Desiccator, with fresh anhydrous calcium chloride or fresh self indicating silica gel.
10.8.2.1.4 Watch glass 125 mm diameter.
10.8.2.2 Method

Preheat the watch glass (10.8.2.1.4) in the oven (10.8.2.1.2) maintained at (100 + 5) °C for (60 + 5) min.
Remove from the oven and cool in a desiccator (10.8.2.1.3) for (60 + 5) min. After cooling, weigh the watch
glass and record as Weight A.

Remove the teats from the soother samples (see 6.4) by cutting as close to the shield as possible. Cut the
teats in half along the major axis. No further cutting of the teats shall be undertaken. Place the cut teats in the
watch glass.

Itis recommended to use four or five teats, weighing approximately 10 g.

Place the watch glass with the sample teats in the oven at (100 + 5)°C for (60 + 5) min. Remove from oven
and cool in the desiccator for (60 + 5) min. After cooling, weigh the watch glass and sample and record as
Weight B.

Replace the watch glass and sample in the oven at (200 + 5) °C for 4 h + 5 min. Place the watch glass and
sample in the desiccator to cool for 2 h + 5 min and re-weigh: record as Weight C.

10.8.2.3 Calculation of results

~
The volatile compounds content is calculated from the percentage weight difference between Weight B and
Weight C, after deducting the weight of the watch glass (Weight A), as follows:

{(B-C)+(B-4) }x100 ()
where

A is Weight A (g):
B is Weight B (g);

C is Weight C (g).
Itis recommended that the test be carried out at least in duplicate

Any volatile compounds content result above the limit specified in 10.8.1 shall be subjected to an analytical
tolerance of 0,3 %.

Examples of applying the analytical tolerance are shown in Table 11.
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BS EN 1400:2013+A1:2014
EN 1400:2013+A1:2014 (E)

However, the EU has temporarily banned the use of BPA in infant bottles (for children less than one year old)
as from 1 May 2011 [31], [32] but this does not apply to soothers. The EU Directive states the EFSA Opinion
on BPA is still valid and therefore the Technical Committee has included a requirement for BPA in soothers
based on the TDI from the EFSA Opinions.

Using a defined method such as EN 71-10 [33] (see B.20.5) which simulates the effect of mouthing, a
maximum  migration limit can be calculated on the amount of the migration solution volume. Using the
allocated percentage of the TDI (see B.20.4), the migration solution volume (see B.20.5 Common migration
rules), and the weight of a child (see B.20.2), the migration limit can be calculated with the same formula used
in B.24, which is 0,125 mg/l.

Therefore, the weight of the soother plays no part in the calculation of the migration limit and the weighing of
the soother in 10.6.2 has been excluded.

B.27 Colourants (see 10.7)

Pigments and dyes are used in the materials that form the different components of soothers. These are
usually retained in the matrix of the material particularly where thermoplastics are used for the shield, ring and
knob, and rarely in elastomeric teats. A colour fastness test method is used to ensure these colourants are not

B.28 Volatile Compounds content (see 10.8)

The volatiles cOmpound content is a measure of the cleanliness and the degree of curing of the silicone, which
might affect properties such as the tear and puncture resistance of the soother teat. The Technical Committee
i [ h

The test procedure has been extensively studied by the Technical Committee with the aid of two round robin
trials. It was found that repeatability and reproducibility were far poorer than that required for a validated test
method, possibly due to the relatively low volatility of the compounds normally found in silicone teats and also
the variation between ovens.

However, it was felt that the test should remain in this standard as a measure to avoid silicone teats that had
not been post-cured from entering the market.

A further round robin trial was carried out on post-cured and uncured teats manufactured from the same
moulding batches and the results indicated that with a high degree of probability-soother teats having volatile
compounds content of up to 0,8 % were satisfactorily post-cured. )

Therefore it was decided 10 leave the requirement at 0.5 o but to apply an analytical (oler Qce of 0,3 %, which
igto be suptragled T, any analytical resuftthat excests 0,5% By this means both the issue of Uncured
teats and the reproducibility pro dresse

In addition, a number of significant changes have been made to the test procedure as compared with
EN 1400:2002 serjes.

B.29 Teat protectors (see 11)

Teat protectors are marketed by some manufacturers to protect the teat while the soother is not being used by
the child.

The Technical Committee considers that it is foreseeable that a teat protector whether fixed to the soother or
not, may be mouthed by the child. Accordingly, requirements have been set for size, ventilation holes and
impact resistance.
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